



Physician Orders PEDIATRIC: LEB Anesthesia Dental Post Op Plan

Initiate Orders Phase

Care Sets/Protocols/PowerPlans

- Initiate Powerplan Phase
Phase: LEB Anesthesia Dental Postop Phase, When to Initiate: _____

LEB Anesthesia Dental Post Op Phase

Admission/Transfer/Discharge

- Discharge Patient
Disposition: Home, Discharge Condition Stable
- Discharge When Meets Same Day Criteria
T;N
Comments: References and discharge criteria are located on MOLLI.
- Follow Up Appointment
- Follow Up Appointment

Vital Signs

- Vital Signs
Monitor and Record T,P,R,BP, post op

Activity

- Activity As Tolerated
Up Ad Lib

Food/Nutrition

- NPO
- Breastfeed
- LEB Formula Orders Plan(SUB)*
- Clear Liquid Diet
Start at: T;N

Patient Care

- Advance Diet As Tolerated
Diet: start clear liquids and advance to soft diet as tolerated
- IV Discontinue When Tolerating PO
- Force Fluids
Encourage PO Fluids
- Instruct/Educate
Instruct: Patient/Caregiver
- Discharge Instructions
Activity: Up ad lib
- Discharge Instructions
Activity: Resume normal activity after 24 hours.
- Discharge Instructions
Diet: Clear Liquid Diet for first 24 hours then a soft diet for 2 days, then advance diet as tolerated
- Discharge Instructions
Diet: Mechanical Soft diet for 2 days.
- Discharge Instructions
Diet: Regular Diet
- Discharge Instructions
Wound/Incision Care: If bleeding, change gauze pressure dressing when saturated every 15-30 minutes.
- Discharge Instructions
Other Instructions: No spitting and No straws for 48 hours if teeth extracted.





Physician Orders PEDIATRIC: LEB Anesthesia Dental Post Op Plan

- Discharge Instructions
Other Instructions: May begin brushing teeth in 24 hours and continue 2 times a day forever.
- Discharge Instructions
Other Instructions: Notify MD for worsening condition

Medications

Please select one of the following for mild pain (NOTE)*

- +1 Hours** ibuprofen
 - 10 mg/kg, Oral Soln, PO, q8h, PRN Pain, Mild (1-3), Routine, Max dose = 800 mg (DEF)*
 - 200 mg, Tab, PO, q8h, Pain, Mild (1-3), Max dose = 800mg
- +1 Hours** acetaminophen
 - 10 mg/kg, Liq, PO, PRN Mild Pain or Fever, Routine, Max Dose = 75 mg/kg/day up to 4g/day (DEF)*
 - 80 mg, Chew tab, PO, q4h, PRN Mild Pain or Fever, Routine, Max Dose = 75 mg/kg/day up to 4g/day
 - 325 mg, Tab, PO, q4h, PRN Mild Pain or Fever, Routine, Max Dose = 75 mg/kg/day up to 4g/day
- +1 Hours** acetaminophen
 - 10 mg/kg, Supp, PR, q4h, PRN Mild Pain or Fever, Routine, Max Dose = 75 mg/kg/day up to 4g/day (DEF)*
 - 120 mg, Supp, PR, q4h, PRN Mild Pain or Fever, Routine, Max Dose = 75 mg/kg/day up to 4g/day
 - 325 mg, Supp, PR, q4h, PRN Mild Pain or Fever, Routine, Max Dose = 75 mg/kg/day up to 4g/day
- +1 Hours** acetaminophen-HYDROcodone 325 mg-7.5 mg/15 mL oral solution
0.15 mg/kg, Elixir, PO, q6h, PRN Pain, Moderate (4-7), Routine, (for 5 day), (5mL = 2.5mg HYDROcodone), Max dose = 10mg
- +1 Hours** acetaminophen-HYDROcodone 325 mg-5 mg oral tablet
1 tab, Tab, PO, q4h, PRN Pain, Moderate (4-7), Routine, (for 5 day), (1 tab = 5 mg HYDROcodone),Max dose = 10 mg
- +1 Hours** ondansetron
 - 0.1 mg/kg, Oral Susp, PO, q8h, PRN Nausea/Vomiting, Routine, Max dose = 8mg (DEF)*
Comments: Max dose = 8 mg
 - 4 mg, Orally Disintegrating Tab, PO, q8h, PRN Nausea/Vomiting, Routine
- +1 Hours** ondansetron
*0.1 mg/kg, Ped Injectable, IV Push, q8h, PRN Nausea/Vomiting, Routine, Max dose = 8 mg
Comments: Max dose = 8 mg*

Date	Time	Physician's Signature	MD Number
------	------	-----------------------	-----------

***Report Legend:**

- DEF - This order sentence is the default for the selected order
- GOAL - This component is a goal
- IND - This component is an indicator
- INT - This component is an intervention
- IVS - This component is an IV Set





Physician Orders PEDIATRIC: LEB Anesthesia Dental Post Op Plan

NOTE - This component is a note
Rx - This component is a prescription
SUB - This component is a sub phase, see separate sheet
R-Required order

